
1  

 
 
 
 

 
 
 
 
 
 
 
 
 
 

Request for Qualifications for the 

Operation, Maintenance and Management of 

Lincoln-SMD1 Wastewater Treatment and Reclamation Facilities 

 
 
 
 
 
 
 
 

September 2023 



2  

Request for Qualifications 

1 Introduction ......................................................................................................................... 5 

1.1. Minimum Qualifications............................................................................................ 5 

1.2. WWTRF Description ................................................................................................. 5 

1.3. Background and Objectives ...................................................................................... 11 
[...]
4.2.3 Project Experience ............................................................................................................................... 24 
4.2.4 Operational Approach ......................................................................................................................... 24 
4.2.5 Communication and Transparency Approach ................................................................................... 25 
4.2.6 Efficiency and Optimization Approach .............................................................................................. 25 

4.3. Evaluation of Proposals ........................................................................................... 25 
 



3  

REQUEST FOR QUALIFICATIONS 
OPERATION, MAINTENANCE AND MANAGEMENT 

OF Lincoln-SMD1 Wastewater Authority (LiSWA) 

Wastewater Treatment and Reclamation Facilities 

(WWTRF) 

 
LiSWA invites qualified Contractors to submit proposals describing their technical and financial qualifications to 

provide full-service operations, maintenance, and management of wastewater treatment facilities and reclamation 

water distribution systems. Subject to approval by the Board, the contract term under consideration is for five years 

with two (2) optional five-year renewals.  

 

Proposals for Operation, Maintenance, and Management of LiSWA WWTRF will be received by the LiSWA 

General Manager, Lincoln, CA, by the date and time specified in the table in Section 3.2. The email proposal should 

include in the subject line: "Proposal for the Operation, Maintenance, and Management of the LiSWA WWTRF."  

 
The LiSWA Wastewater facilities located at, Lincoln, CA are operated in compliance with regulations set forth by the 

various California regulatory agencies.  

 
The full-service contract operation requires the Contractor to provide all plants operational costs and maintenance 

staff. 

 
The Contractor will be responsible for: 

 All aspects of facility management, operation, and maintenance, and for all costs, including hiring, 

training, and administering all personnel-related issues. 

 Dewatering, hauling, and disposal of screenings and bio-solids. 
 Maintaining vehicles and light-duty service trucks to carry on daily operations. 
 Operating and maintaining the reclaimed water system owned by LiSWA. 
 Maintaining all land, buildings, improvements, and permanent equipment. Equipment maintenance shall 

be performed by the Contractor in accordance with the manufacturer's recommendations, and the 

Contractor will be required to provide proof thereof to the satisfaction of LiSWA. 

 Meeting all regulatory requirements and for operating, maintaining, and managing the WWTRF in 

compliance with all other applicable local, state, and federal laws and regulations. 

 Laboratory and analytical services shall be included in the scope and associated pricing. 
 Maintenance and repair of the WWTRF. 
 Attendance at and monthly operations report presentations to the LiSWA Board in Lincoln, CA. 

 
LiSWA will be responsible for: 

 Required capital expenditures in excess of $10,000.  This capital expenditure threshold may be subject to 
further negotiations after selection of top firm(s). 

 Utility costs, including electric and water. 
 Network, communications and WIFI connectivity 

 
The Contractor will be required to submit an annual budget request for approval that includes all the LiSWA cost 

items listed above. 

 
LiSWA will conduct a mandatory pre-submission conference and tour of the facilities on the date and time 

specified in the table in Section 3.2.  Additional information regarding the mandatory pre-submission conference 

can be found in Section 3.1. 

 

The information requested is to be organized in accordance with the format outlined in the Request for Qualifications 

(RFQ) document and is to be bound into one document. Each proposal should respond to all information requested 

in the RFQ document. A proposal may be rejected by LiSWA if the proposal is not completed in its entirety and/or 



4  

is not organized as outlined in the RFQ document.  Any Proposal received after the time and date specified shall not 

be considered. 

 

The successful Contractor may be considered by the County of Placer to operate the SMD1 wastewater system. 

 

Questions pertaining to this Request for Qualifications must be submitted in writing by email to 

gbarber@westyost.com  by the date and time specified in the table in Section 3.2. LiSWA will not accept nor respond 

to any non-written verbal questions, with exception to the designated question and answer times during the pre-

submission conference. LiSWA makes no assurances that questions asked after the deadline will be answered prior 

to the submittal deadline, Contractors are encouraged to timely submit any and all questions prior to the deadline. 

 
Electronic copies of the Request for Qualifications may be obtained from the LiSWA at no charge. Contact George 

Barber, General Manager at (530) 378-5240 or email gbarber@westyost.com to obtain an electronic copy of the 

Request for Qualifications document. 

 
 

 
LiSWA 

George Barber 

General Manager 



5  

1 Introduction 

The LiSWA is issuing this Request for Qualifications to solicit statements of qualifications and technical 

approach from Contractors capable of providing full-service operations, maintenance, and management of 

the WWTRF and reclamation distribution facilities as described in this document. 

 

This RFQ, issued in accordance with the provisions of the laws of the State of California, invites qualified 

Contractors to submit proposals describing their technical and financial qualifications to provide the 

services described. Subject to approval by LiSWA, the contract term under consideration is for five years 

with two (2) optional five-year renewals. 

 

1.1. Minimum Qualifications 

 Five (5) years of contract operations for a municipal owned wastewater treatment plant in California 
and five (5) years of experience of operating a wastewater plant larger than 3.0 MGD average dry 
weather flow. 

 Provide personnel with the minimum certifications for the operation of the WWTRF. 
 Hold the appropriate Contractor’s license(s) from the State of California, including but not limited 

to a general Contractor’s license, as necessary to perform the work identified in the scope of work 
below. 

 The Contractor will be required at a minimum to furnish liability and property damage insurance of 
not less than $2,000,000 combined single limits for bodily and/or property damage. 
 

 

1.2. WWTRF Description 

The LiSWA WWTRF is currently rated at 5.9 MGD ADWF and consists of several treatment, chemical, and support 

systems. There are current plans for a significant improvement project at the WWTRF.  A summarized description of 

the main systems is provided here. 

 

Influent Pumping, Headworks, and Odor Control System 

 

The influent pumping system pumps raw unscreened sewage from the City of Lincoln and SMD1, plus plant drains 

and recycle flows, to the headworks channel. The influent pumping system consists of an influent junction structure 

and an influent pump station. The Influent Pump Station is divided into an influent flow distribution chamber and 

two wet wells. 

 

Six pumps are located in the two isolatable wet well chambers—three pumps in each chamber— to accommodate 

peak flows. One pump will serve as standby for the other pumps. Variable Frequency Drives (VFDs) control the 

operating speed of the pumps. 

 

Raw sewage from the Influent Pump Station enters the plant headworks, which is the first step in the treatment 

process. In the headworks, removal of large solids and debris takes place. The headworks includes a total of two 

6mm mechanical screens, two washers, and two compactors located in two isolatable headworks channels, along 

with a bypass channel. Screenings are washed, compacted, and discharged to a dumpster for off-site disposal.  

 

Odorous compounds from the incoming raw wastewater are removed by means of a biofilter system that uses fans 

located inside the Influent Pump Station and Headworks to remove and treat odors.  The influent flow is metered by a 

Parshall Flume before entering further treatment. 

 



6  

Secondary Treatment 

 

The secondary treatment system uses the activated sludge process and the nitrification/denitrification process. The 

secondary treatment consists of an oxidation ditch splitter structure, anoxic basins, oxidation ditches, a secondary 

clarifier splitter structure, secondary clarifiers, a secondary clarifier scum pump station, a secondary clarifier 

dewatering pump station, return activated sludge (RAS) pump stations, and a waste activated sludge (WAS) 

metering station. 

 

Mixed liquor from the oxidation ditches flows to the Secondary Clarifier Splitter Structure, which 

distributes mixed liquor to the secondary clarifiers. The clarified water overflows the secondary clarifier 

weir and is pumped to the Maturation Ponds. The RAS Pump Stations controls sludge removal. The sludge 

then flows through the WAS metering station which controls WAS and RAS flow rates. The WAS is sent to 

the Solids Holding Tank and the RAS is recycled to the process and mixed with the wastewater entering the 

Oxidation Ditch Splitter Structure.  

 

Maturation Ponds 

 

Maturation Ponds are used to store secondary effluent for an extended period to provide enough hydraulic 

residence time to allow dilution to reduce peak concentrations of pollutants not removed by the secondary 

treatment. The Maturation Ponds reduce the concentrations of pathogens present in the water and some 

nutrient concentrations such as nitrogen and phosphorous. The ponds also act as stabilization basins for 

fluctuating flows, metals, and other constituent concentrations. The Maturation Ponds system includes an 

influent pump station, two Maturation Ponds (combined total capacity of 173 million gallons), inlet and 

outlet structures, and level control structure. The effluent of the Maturation Ponds is discharged through 

the Maturation Ponds Outlet Structures and sent to the dissolved air floatation system. 

 

Dissolved Air Floatation 

 

The primary purpose of this treatment is to remove algae growth developed during storage in the Maturation or the 

Tertiary Storage Ponds. The dissolved air floatation (DAF) system includes a splitter box, two thickeners (DAF 1 

and DAF 2), pressurized water retention tanks, recirculation pumps, an air supply system, and a float pump station. 

 

The collected floating material from the float/scum trough flows by gravity to the Float Sump Pump Station. This 

float is sent to the Solids Holding Tank or the Active Solar Dryers for further processing and disposal. 

 

Tertiary Filters 

 

The tertiary filters are sand filters used to remove suspended particles from the effluent of the Maturation Ponds 

or the DAF system. The tertiary filters include a feed pump station, a rapid mixing chamber, flocculation basins, 

a filter inlet channel, sand filters, and a mudwell. 

 

Alternatively, the Filter Feed Pump Station may also receive flow directly from the Secondary Clarifiers by opening 

the gate in the common wall to Maturation Pond Pump Station wet well and by-passing the Maturation Pond 

pumps. This option is typically not used, as it bypasses the Maturation Ponds. 

 

UV Disinfection 

 

The UV disinfection system includes an influent channel, 5-UV channels, an effluent channel, and lamp 

cleaning equipment.  Flow from the tertiary filters enters the UV influent channel. The disinfected water is 

discharged to the Filter Clearwell (FCW) which supplies recycled water for the plant water pump station 

and filter backwashes.  Most of the flow travels through the FCW to the Effluent Pump Stations. 



7  

 

Effluent Pumping and Distribution 

 

The effluent pumping and distribution system delivers treated wastewater effluent from the WWTRF to 

locations which include surface water discharge, reclamation uses and storage.  The effluent pumping and 

distribution facilities include an effluent pump station, a booster pump station for reclaimed water, an 

outfall, and a network of pipelines. 

 

Tertiary Storage 

 

The Tertiary Storage Basins (TSBs) provide temporary storage of tertiary treated and disinfected wastewater until off-

site disposal is feasible or reclaimed water demand exists. The system includes two Tertiary Storage Basins with a 

combined capacity of 190 million gallons, an inflow/outflow control structure, and return meter vaults. 

 

Solids Handling 

 

The solids handling facilities process and dispose of WAS, algae sludge, and clarifier scum. The solids handling 

facilities include an aerated solids holding tank, a solids feed pump station, two centrifuges, a polymer feed system, 

sludge cake pumps (one per centrifuge), and two truck loading bays.  

  

Active Solar Driers are used in combination with geomembrane dewatering tubes to passively capture and dewater 

the algae from the DAFs.    Dewatered solids are hauled by Contractors to local landfills and composting facilities.   

Dried solids average about 18% moisture content and about 8,000 wet tons annually. 

 

Stormwater System 

 

The stormwater system captures the facility runoff where water quality is questionable or known to be 

poor. The stormwater system includes the Stormwater Detention Basin (SDB) and correlated stormwater 

capture, collection, and outlet facilities. Depending on stormwater regulations, captured stormwater can 

then be diverted to the plant drain, held in the SDB, or allowed to flow off-site to Orchard Creek. 

 

Reclaimed Water System 

 

The reclaimed water delivery system is shown in the graphic below.  The system delivers reclaimed water to 

the City of Lincoln and multiple farming operations.  The system includes large pipes, waterway crossings, 

pumps, and air relief valves. 

 

 
The Water Facilities for the LiSWA are shown below. 

  









11  

1.3. Background and Objectives 

The objectives of outsourcing of operations include: 

 Managing operations and capital expenses 

 Regulatory Compliance, and in the unlikely event, minimization or elimination of permit 

violations 

 Providing technical assistance to address LiSWA's existing assets, future capacity, and 

regulatory issues 

 Optimizing system performance to minimize operational costs 

 Providing assistance with long term capital planning 

 Providing assistance with services such as Engineering  

 

LiSWA's ultimate objectives for the operation of the current and future facilities is to select a Contractor who 

will provide a strong technical support team, operate safely and in compliance with all regulatory 

requirements, implement sustainable and effective maintenance programs, and provide efficiencies in labor 

and materials. 

 

It is understood that the information contained in the RFQ and the experience, guarantees, and related 

innovative approaches demonstrated by the Contractor shall be the general basis for the selection of a 

Contractor for the consideration to provide this scope of services and future facility services. Information 

submitted to LiSWA by each Contractor shall address all areas covered in Section 4 Submittal of Proposals. 

 

LiSWA expects to select the most qualified, responsive, resourceful, and experienced Contractor based on 

the review by LiSWA and its evaluation/selection committee. The Contractor will be selected at the sole 

discretion of LiSWA based on the review of and scoring of the Contractors' overall submittals. 

 

LiSWA intends to select up to four (4) finalists for a presentation/interview.  The finalists will be requested 

to provide a base bid for the work identified in the scope of work.  

 

Upon selection of the top finalist, LiSWA will immediately begin scope clarifications, draft agreement 

revisions, and final price negotiations with the selected Contractor. Should the negotiations fail to result in 